Jeffrey A. Cline, President
Terry L. Baker, Vice President
Krista L. Hart, Clerk

Wayne K. Keefer

. Randall E. Wagner
WaShlng ton County Charles A. Bur%(ett
--

100 West Washington Street, Suite 1101 | Hagerstown, MD 21740-4735 | P: 240.313.2200 | F: 240.313.2201
WWW.WASHCO-MD.NET

BOARD OF COUNTY COMMISSIONERS
September 21, 2021
OPEN SESSION AGENDA

10:00 AM MOMENT OF SILENCE AND PLEDGE OF ALLEGIANCE
CALL TO ORDER, President Jeffrey A. Cline
APPROVAL OF MINUTES: September 14, 2021

10:05AM COMMISSIONERS’ REPORTS AND COMMENTS
10:15 AM STAFF COMMENTS
10:20 AM CITIZEN PARTICIPATION

10:25 AM  BUDGET ADJUSTMENT FOR THE SOLID WASTE RADIO UPGRADES
David Mason, Deputy Director, Solid Waste

10:30 AM PUBLIC HEARING: APPLICATION FOR WATER AND SEWER PLAN AMENDMENT
WS-21-001
Jill Baker, Director, Division of Planning & Zoning

10:45 AM RETIREE PREMIUM PAY FOR COVID-19 — AMERICAN RESCUE PLAN ACT
Sara Greaves, CFO; Larry Etchison, Director, Human Resources; John Martirano, County
Administrator

10:55 AM CLOSED SESSION (7o discuss the appointment, employment, assignment, promotion, discipline, demotion,
compensation, removal, resignation, or performance evaluation of appointees, employees, or officials over whom this public body has
jurisdiction; or any other personnel matter that affects one or more specific individuals; To consult with counsel to obtain legal advice
on a legal matter; To consult with staff, consultants, or other individuals about pending or potential litigation; & To comply with a
specific constitutional, statutory, or judicially imposed requirement that prevents public disclosures about a particular proceeding
or matter)

12:00 PM RECONVENE IN OPEN SESSION - ADJOURNMENT

The Board of County Commissioners will be attending a tour of the new Board of Elections facility following
the meeting.



*
*

aShlngton County Board of County Commissioners of Washington County, Maryland

/’/{;;}[A. Agenda Report Form
Open Session Item
SUBJECT: Budget Adjustment for the Solid Waste Radio Upgrades
PRESENTATION DATE: September 21, 2021
PRESENTATION BY: David A. Mason, P. E., Deputy Director — Department of Solid Waste

RECOMMENDED MOTION: Motion to approve the Budget Adjustment for the Department
of Solid Waste Radio Upgrades

REPORT-IN-BRIEF: The County is currently upgrading the radios within Emergency Services
and the Sheriff’s Department. Solid Waste employees use the same radios daily; replacement
radios are needed.

DISCUSSION: The Department of Solid Waste will replace a portion of the radios in the FY22
Budget year and will include:

(10) XL-150P Radios $26,215.00
(6) Extra Batteries $ 630.00
(1) 6 Bay Battery Charger $  626.50

Total $27,471.50

The remaining Radios will be purchased in FY23 from the Operating Budget (13 radios,
$34,079.50).

All Pricing is based on the MWCOG contract #21-070

FISCAL IMPACT: The funds will be transferred from the Solid Waste Operating Reserves
(505906-21-21010) to t the Controllable Assets (599999-21-21020).

CONCURRENCES: N/A
ALTERNATIVES: N/A
ATTACHMENTS: Budget Adjustment Form

AUDIO/VISUAL NEEDS: N/A



Washington County, Maryland Print Form

Budget Adjustment Form

. . . Transaction/Post -Finance
(" Budget Amendment - Increases or decrease the total spending authority of an accounting fund or department

Deputy Director - Finance

(¢  Budget Transfer - Moves revenues or expenditures from one account to another or between budgets or funds. Preparer, if applicable

H Digitally signed by David A. M
Department Head Authorization David A. Mason Dg:?zg;?g;w %/1 :562/:;4 _048;?” Required approval with date Jul 19, 2021
Digitally si kDB h . .
Division Director / Elected Official Authorization  [Mark D Bradshaw Dg:f‘zgzsfg;gobgm%z _Of-‘gé w If applicable with date Jul 20, 2021
Budget & Finance Director Approval Required approval with date
County Administrator Approval | Required approval with date
County Commissioners Approval Required > $ 25,000 with date
Expenditure / Fund Department Project Number  Grant Number Activity Code Department and Account Description Increase (Decrease)
Account Number = Number Number +/-
599999 21 21020 Controllable Assets 27,4715
505906 21 21010 Operating Reserves -27,471.5
Explain The Budget Transfer is to upgrade a portion of the radios at the Department of Solid Waste. The reminder of the radios will be upgraded in FY23.
Budget Adjustment
Required Action by C No Approval Required C Approval Required Approval Date if

County Commissioners Known



Board of County Commissioners of Washington County, Maryland

Agenda Report Form

Open Session Item

SUBJECT: PUBLIC HEARING: Application for Water and Sewer Plan Amendment
WS-21-001

PRESENTATION DATE: September 21, 2021
PRESENTATION BY: lJill Baker, Director, Department of Planning and Zoning

RECOMMENDED MOTION: The purpose of this public hearing is to take public comment
on the water and sewer plan amendment application. The Commissioners have the option to draw
a consensus to either approve or deny the request after the public hearing closes or deliberate on
the issue at a later date.

REPORT-IN-BRIEF: Application has been made by the Town of Hancock, Maryland to amend
the Washington County Water and Sewerage Plan. The purpose of the amendment is to include
language in the Plan to include a proposed expansion of the Town wastewater treatment facility.
The Town is seeking to expand its treatment capacity from 380,000 gallons per day (gpd) to
530,000 gpd. The primary reason for this expansion is to accommodate development within newly
annexed areas north of the existing Town limits. Recently the Town annexed several hundred
acres of land along Warfordsburg Road. Included in the annexations was the Lanco-Pennland
Quality Milk Producers (Lanco) cheese processing facility. According to Preliminary Engineering
Report for the wastewater treatment facility, Lanco currently discharges wastewater from their
manufacturing facility via surface water discharge and land application. With the expansion of the
Town wastewater treatment facility, the Town intends to extend sewer service to Lanco. Accepting
and treating the Lanco effluent as part of the proposed new ENR facility will improve overall
stream quality.

DISCUSSION: In accordance with Maryland law, each County is required to prepare, adopt and
maintain a Water and Sewerage Plan to demonstrate that safe and adequate facilities can and will
be provided to support growth and development. Washington County, in cooperation with all
other utility providers last adopted a Water and Sewerage Plan in 2011 that forecasted short- and
long-term water and wastewater facility needs over a 10-year period. On occasion, amendments
to the document may be necessary to update information regarding new water/sewerage facilities,
changes in the type, size or capacity of existing facilities, changes in the priority classification for
service, or changes to the boundaries of existing service areas.

FISCAL IMPACT: n/a
CONCURRENCES: Town of Hancock Mayor and Council
ALTERNATIVES:

ATTACHMENTS: Amendment application, Staff report, Planning Commission minutes,
Planning Commission recommendation



Washington County |

MARYLAND

FOR PLANNING COMMISSION USE ONLY

Rezoning No. _{ - L1-¢0l
Date Filed: _ 5 -R)~Y4R [

WASHINGTON COUNTY PLANNING COMMISSION
WATER & SEWER PLAN AMENDMENT APPLICATION

Town of Hancock, Maryland

oProperty Owner

Applicant

126 West High St, Hancock, MD 21750

Address

Joe Gilbert, Town Manager

OAttorney oConsultant

BOther: Utility provider

oContract Purchaser

301-678-5622

Primary Contact

Phone Number

hancocktownmanager@gmail.com

Address E-mail Address
Property Location:
Tax Map: Grid: Parcel No.: Acreage:
Tax Account ID:
Current Zoning:

Current Priority Service Area:

Proposed Priority Service Area:

Is this request a: BText Amendment oMap Amendment ©Both

)’///_Z Slﬁk (For

Apphcant’s Slgnature Joe Gilbert

Subscribed and sworn before me this

day of , 20

My commission expires on

Notary Public

FOR PLANNING COMMISSION USE ONLY

o Application Form

O Fee Worksheet

o Application Fee

o Ownership Verification

0 Boundary Plat (Including Metes
& Bounds)

o Names and Addresses of all Adjoining
& Confronting Property Owners

o Vicinity Map

o Justification Statement

0 25 copies of complete Application
Package




WS-21-001 Town of Hancock, Maryland
Response to Appendix B Questions

1. Proposed type, capacity, size and location of facilities (new or proposed for use) and

map.

Below are relevant sections describing the project from the Preliminary Engineering

Report.

6.0 PROPOSED PROJECT (RECOMMENDED ALTERNATIVE)

The preceding sections described the various proposed alternatives fo improve the Town
of Hancock’s wastewater treatment plant and collection system. The work has been
divided into three separate projects. Each project is independent of the others, but when
completed will provide the Town with an upgraded system. In the following paragraphs,
each recommended project will be summarized.

6.1  PHASE I -WWTP AND NAPA PS

Phase 1 includes the Wastewater Treatment Plant upgrades and the NAPA Pump
Station Alternative P 1A.

6.1.1 NAPA PUMP STATION REHABILITATION

This Alternative involves rehabilitating the NAPA Pump Station and
utilizing it as the influent pump station to the WWTP. The recommended
project does not include replacement of the effluent force main at this
time. The rehabilitation at the NAPA Pump Station would consist of:

Repairing wet well with concrete and lining

Replacing pumps, rails, piping, and all appurtenances
Installing a safety grate on the wet well

Addressing odor issues with chemical dosing

Addressing aesthetic issues with the installation of decorative
fencing and trees

Updating the valve vault

Lining the equalization vault

Replacing the hatch and top of the wet well

Modifying electrical and controls

6.1.2 WASTEWATER TREATMENT PLANT

The selected Alternative for the ENR upgrade and expansion of the
Hancock WWTP is the SBR system with sludge dewatering sized for a
design capacity of 0.53 mgd and located at a new site uphill of the existing
lagoons. This Alternative generally includes:

A new screening and grit removal facility housed indoors




e Offline flow equalization using the existing lagoon and a new
pumping station

e New rwo-basin SBR and post equalization

e New continuous backwash denitrification filters

o New cascade post aeration

e New UV disinfection system

s New non-pofable water system

o Flow metering

o New chemical storage and feed systems to include methanol,
caustic, alum and sodium hypochlorite

o New sludge digestion including dual fanks

o New dewatering facilities

o New drain pumping station

o New plant influent force mains and gravily lines for plant
effluent and flow equalization influent

s Site improvements

s Electrical service upgrade and a new generator

o New Control Building

6.1.3 PHASE 2

Phase 2 includes Pump Station Rehabilitation for the remaining three
pump stations, the I&I Study, Collection System Rehabilitation, and the
Public Works Facility Building.

6.1.4 PUMP STATION REHABILITATION

The designated alternative for the pump station rehabilitation is
Alternative P 2, Alternative P 3, and Alternative P 4. This choice involves
rehabilitating the Subway Pump Station, Center Street Pump Station, and
Pennsylvania Avenue Pump Station.

The rehabilitation at the Subway Pump Station would consist of!

Lining wet well

Replacing pumps, rails, piping, and all appurtenances
Installing a safety grate on the wel well

Addressing odor issues with chemical dosing

Addressing aesthetic issues with the installation of decorative

fencing
The rehabilitation at the Center Street Pump Station would consist of.

e Lining wet well

e Replacing pumps, rails, piping, and all appurtenances

o Installing a safety grate on the wet well

o Addressing odor issues with chemical dosing

o Addressing aesthetic issues with the installation of decorative

fencing




The rehabilitation at the Pennsylvania Avenue Pump Station would consist

of:

Lining wet well

Replacing pumps, rails, piping, and all appurtenances
Installing a safety grate on the wef well

Addressing odor issues with chemical dosing
Puainting the force main and gravity lines in the vault

6.1.5 INFLOW AND INFILTRATION

The designated alternative for the inflow and infiltration study is
Alternative I&I 1. This option involves a comprehensive inflow and
infiltration study of the Town'’s gravity sewer collection system. The
inflow and infiltration study would consist of:

e Flow monitoring multiple points throughout the system fo
determine areas with higher inflow and infiliration

o Detailed marnhole inspections of all manholes in the system

o Swmoke testing of all sewer lines in the system to find breaks in
sewer lines, breaks in laterals, connected downspouts, and other
sources of I&[

o CCTV of areas with suspected I&1

6.1.6 COLLECTION SYSTEM REHABILITATION

The designated alternative for the collection system rehabilitation is
Alternative R 1. This option involves the rehabilitation of the sewer
collection system according to recommendations based on the findings of
the inflow and infiltration study. This estimate is based on the
rehabilitation of 50% of the sewer lines and 50% of the manholes within
the system, which is an estimate based on RK&K's experience with
previous inflow and infiltration studies and the known condition of the
existing system. The recommendations consist of:

o Lining of manholes and gravity sewer lines
Replacement of manholes and gravity sewer lines
Repair of manhole bench, invert, and wall
Lining of manhole chimneys

Replacement of manhole frame and cover

6.1.7 PUBLIC WORKS FACILITY BUILDING

The designated alternative for the public works facility building is
Alternative PWFB 1. This option involves constriction of a new Public
Works Facility Building at 259 Pennsylvania Avenue consisting of
modifications to the existing garage and construction of an addition.
including:




s (Office space

»  Garage bays and storage
o  Aggregale storage

o Sand and salf storage

6.1.8 PHASE 3 - SEWER EXTENSION TO BUSINESS PARK

Phase 3 involves construction of the sewer extension to the business park
outlined in Alternative E 1. This option involves:

o Construction of a pump station
o [Installation of a force main along the road from the proposed pump
station fo the existing system




. Name and location of development or service area (boundary, drainage area,
acreage and map).

Existing service area + annexed areas. See map attached.
. Number of people (existing in drainage or service area, density of development).
773 EDUs

. Number of people to be served in drainage or service area by planned staged
development.

773 existing EDUs + the Town intends to annex the property North of the current Town
limits. This property may include Lanco, a 64-acre industrial park, and a 64-acre
housing development. In addition, A truck stop, 100-bed hotel, 60-bed senior care
facility, and car wash are anticipated to be built near Main Street in the near future,

. Design, éverage and peak flows.

Current ADY 0.300 ~0.1 NA
Current Sanitary 0.181 NA NA
Current 1&!1 0.119 NA NA
Existing Design ADF 0.380 NA NA
Expansion Design ADF 0.380 0.150 0.530
Expansion Peak Daily 1.070 0.150 1.340
Expansion Peak Hourly 1.430 0.150 1.698

. Degree and type of treatment given.

SBR ENR Upgrade to existing lagoon freatment

. Sludge disposal plans.

Sludge dewatering via screw press and sludge hauled away.

. Transmission facilities (size of pipe).




10.

11.

12.

13.

14.

15,

16.

17.

Existing 8” gravity lines, 10” force main, 4” force mains.

Effluent disposal plans (spray irrigation, discharge to stream, etc.).

Discharge to Tonoloway Creek.

Classification of stream receiving discharge.

Category 3 water

Operation and maintenance costs.

$2,400,000 for the 0.530 mgd SBR over 20 years

Proposed means of financing improvement.